
 

 

Public Comments on Proposed Revisions 

 to the Air Pollution Control Cost Manual  

Section 5 

Chapter 1: Wet and Dry Scrubbers for Acid Gas Control 
  



2 
 

Contents 

List of Commenters ....................................................................................................................................... 3 

1.0 Introduction ....................................................................................................................................... 4 

1.1 General Comments ........................................................................................................................ 4 

1.2 General Comments on Cost Estimates .......................................................................................... 6 
[...]
estimate that is to follow this methodology must be carefully defined to avoid double-counting.   

  

1.2.2 Taxes 

Commenter: Class of ’85, American Public Power Association, Edison Electric Institute and 

National Rural Electric Cooperative Association 

ID: EPA-HQ-OAR-2015-0314-0089, EPA-HQ-OAR-2015-0341-0087, EPA-HQ-OAR-2015-

0341-0088, and EPA-HQ-OAR-2015-0341-0090 

 

Comment: Commenters disagreed with EPA’s assumption that taxes should be zero. The commenters 

said that the costs in the proposed chapter should rely on the generally applicable methods of calculation 

presented by EPA in the Chapter “Cost Estimation: Concepts and Methodology”. The commenter noted 

that the EPA recommends property taxes be calculated as 1% of total capital investment (TCI), overhead 

as 60% of the sum of labor costs and maintenance materials costs, insurance as 1% of total capital 

investment, and administrative charges as 2% of total capital investment. The commenters requested the 

draft chapter be revised so that it is consistent with the indirect cost calculation methodology provided in 

Section 1, Chapter 1 “Cost Estimation: Concepts and Methodology” of the Cost Manual.   

 

Response: The estimate for property tax as 1% of TCI is only applicable if the purchase of land is 

required as part of the construction of the pollution control and is therefore not to be included in the TCI 

if no land purchase is necessary. The same is true for the inclusion of overhead, insurance, and 

administrative charges if these can be demonstrated to be necessary. The presumption of zero for these 

cost items in the capital cost estimates for wet and dry scrubbers is based on available information to the 

Agency, and we did not receive any information from this comment, or other comments, to contradict this 

presumption. This presumption of a cost of zero for these capital cost items is identical to that included in 

the methodology for estimating costs in the SCR and SNCR chapters in the Control Cost Manual. For wet 

packed tower scrubbers that are covered later in the chapter, these capital cost items may not be zero, and 

the standard factors for these cost items are included in the cost methodology for these controls.   

 

1.2.3 Wastewater Treatment 

Commenter: Asphalt Roofing Manufacturers Association, American Public Power Association, 

Edison Electric Institute and National Rural Electric Cooperative Association 

ID: EPA-HQ-OAR-2015-0341-0084, EPA-HQ-OAR-2015-0341-0088, EPA-HQ-OAR-2015-0341-

0087, EPA-HQ-OAR-2015-0341-0088, and EPA-HQ-OAR-2015-0341-0090 

 

Comment: The commenters said the wastewater treatment capital and operating cost components 

(Equations 1.18 and 1.26) for wet FGD systems may underestimate cost. The commenters said the 

wastewater treatment costs appeared to be low compared to the costs cited in the 2019 ELG Supplemental 

Technical Development Document (see Technical Development Document for the Effluent Limitations 



10 
 

Guidelines and Standards for the Steam Electric Power Generating Point Source Category, EPA-821-R-

15-00, September). Commenters said that wastewater treatment costs of $10.6 million estimated for a 500 

MW unit is significantly below the cost projected using the 2019 EPA ELG Supplemental Technical 

Development Document for the same wastewater flow rate and unit generating capacity (see Sections 

5.2.3 and 5.2.4. of the 2019 ELG Supplemental Technical Document). The commenter noted that the 

2019 document describes the cost for two categories of wastewater treatment processes - chemical 

precipitation and biological treatment using low residence time reduction (LTRT). The capital cost for 

chemical pretreatment and LTRT ranges between $23-25M (million), depending on whether the solids 

separated are disposed on-site or off-site.   

  

The commenters also said that the chapter does not indicate whether the costs presented in the 

draft chapter cover facilities participating in the Voluntary Incentive Program (VIP) for the treatment of 

flue gas desulfurization wastewater. The VIP was established in the Effluent Limitations Guidelines and 

Standards for the Steam Electric Power Generating Point Source Category (ELGs), which became 

effective on January 4, 2016.  

 

One commenter cited comments they previously submitted to EPA for the technology review for 

the proposed Asphalt Processing and Asphalt Roofing Manufacturing Residual Risk and Technology 

Review (RTR) (see 85 FR 18926)2 that evaluated wet scrubbers for control of hydrogen chloride (HCl) 

emitted from blowing stills at asphalt processing facilities equipped with chlorinated catalysts. The 

commenter disagreed with the wastewater disposal cost of $0.0054 per gallon used in the analysis because 

they believe it underestimates current costs for wastewater treatment and disposal. The commenter said 

that the cost estimate should have included costs for wastewater pre-treatment that would be needed 

before disposal to a publicly owned treatment works (POTW). The wastewater characteristics should be 

used to determine wastewater treatment requirements and disposal costs. For example, the scrubber 

wastewater will contain chlorides, have high alkalinity (pH) and solids which would not meet sewer 

discharge standards. The commenter said that on-site treatment would include pH neutralization and 

particle filtration, and possibly chemical treatment and dilution before disposal to a POTW. The 

commenter noted that other substances (e.g., oily condensed organic vapors) would further increase on-

site treatment costs and could indicate the need for offsite wastewater disposal as hazardous waste. For 

this reason, the commenter said that costs for an on-site wastewater pre-treatment system (filtration, pH 

treatment, concentration, or dilution) or disposal as hazardous waste (due to high pH) should be included 

in the estimate of capital and operating costs for wet scrubbers used to control emissions from asphalt 

blowing stills.  

 

Response: The EPA Office of Water published technology-based effluent limitations guidelines and 

standards (ELGs) for the steam electric power generating point source category in 2015 (see 80 FR 

67837, November 3. 2015) that included ELGs for FGD wastewater discharged either directly to surface 

water or to a POTW (see 40 CFR part 243). The rule includes ELGs for both new sources (greenfield) and 

existing sources. As noted by the commenters, the EPA revised 2015 ELGs for FGD wastewater at 

existing plants in 2020 (see 85 FR 64650, October 13, 2020). Wastewater generated by wet FGD systems 

are subject to numeric effluent limitations on mercury, arsenic, selenium, and nitrate/nitrite as nitrogen. 

The final rule also includes a Voluntary Incentives Program that allows existing plants to adopt additional 

process changes and controls that achieve more stringent limitations on mercury, arsenic, selenium, 

 
2 The reference to the Federal Register notice is not correct.  The actual citation for this proposed RTR is 84 FR 

18926 (May 2, 2019). 



11 
 

nitrate/nitrite, bromide, and total dissolved solids. Plants that select the Voluntary Incentives Program 

have until December 31, 2028 to comply.  

The ELGs for existing sources were based on chemical precipitation followed by biological 

treatment with filtration as a final polishing step. For the chemical precipitation pretreatment step, 

chemicals are added to help remove suspended and dissolved solids, particularly metals. The precipitated 

solids are then removed from solution by coagulation/flocculation, followed by clarification and/or 

filtration. The chemical precipitation uses a specific design that employs hydroxide precipitation, sulfide 

precipitation (organosulfide), and iron coprecipitation to remove suspended solids and to convert soluble 

metal ions to insoluble metal hydroxides or sulfides.  

 

In the biological treatment step microorganisms are used to treat the FGD wastewater after it 

leaves the chemical precipitation processes. The 2015 rule focused on a high residence time biological 

reduction system that uses anoxic/anaerobic fixed-film bioreactors with a residence times of 

approximately 10 to 16 hours. For the 2020 amendments, EPA included in the revised ELGs for existing 

plants low hydraulic residence time reduction (LRTR) biological treatment, which is a biological 

treatment system that targets removal of selenium and nitrate/nitrite using fixed-film bioreactors in 

smaller, more compact reaction vessels than those used in the high residence time biological treatment 

system evaluated in the 2015 rule. The LRTR system is designed to operate with a shorter residence time 

(approximately 1 to 4 hours), while still removing significant volumes of selenium and nitrate/nitrite. The 

LRTR technology with chemical precipitation as a pretreatment stage and ultrafiltration as a polishing 

step was selected as the technology-basis for the revised ELGs for existing plants in the 2020 

amendments.  

 

For new plants and existing plants complying with the Voluntary Incentive Program, the ELGs 

were based on thermal evaporation that uses a falling-film evaporator (or brine concentrator). Following a 

softening pretreatment step, thermal evaporation systems produce a concentrated wastewater stream and a 

distillate stream, which reduce the volume of wastewater by 80 to 90 percent. The process also reduces 

the discharge of pollutants. The concentrated wastewater is usually further processed in a crystallizer, 

which produces a solid residue for landfill disposal and additional distillate that can be reused within the 

plant or discharged. These systems are designed to remove the broad spectrum of pollutants present in 

FGD wastewater to very low effluent concentrations.  

 

As part of the 2020 final rulemaking, EPA collected capital and operating costs and prepared cost 

curves that relate the costs for chemical pre-treatment and the LRTR biological treatment system to the 

FGD wastewater flow rate. EPA updated the wastewater treatment cost in the draft scrubbers chapter to 

be consistent with the cost equations from the 2020 rulemaking.  

The average FGD wastewater flow rate of 0.4 gpm/MW was used to develop new equations for 

estimating the capital and operating costs of the wastewater treatment system required to meet the ELG 

for an existing facility. For example, for a 500-MW unit, the wastewater treatment system would be 

designed to handle 200 gpm of FGD wastewater. 

The FGD wastewater flow rate, F, is estimated as: 

𝐹 = 𝐴 × 0.4𝑔𝑝𝑚/𝑀𝑊 

 

For plants with onsite landfills, the capital costs for chemical pretreatment, LRTR biological 

treatment and ultrafiltration can be estimated using the following equation: 



12 
 

WWTcost = (41.36 F + 11,157,588) x RF x 0.898 

The annual operating costs are estimated: 

  Annual Wastewater Treatment Cost = (4.847 F + 479,023) x 0.958 x CF 

For plants without onsite landfills, the capital costs for chemical pretreatment, LRTR biological 

treatment and ultrafiltration can be estimated using the following equation: 

WWTcost = (41.16 F + 11,557,843) x RF x 0.898 

The annual operating costs are estimated: 

  Annual Wastewater Treatment Cost = (6.3225 F + 472,080) x 0.958 x CF 

Where F is the maximum FGD wastewater flow rate and CF is the plant capacity factor, allowing 

for adjustment of the operating costs for utility boilers that are not operated year round.  

The capital costs for the chemical pre-treatment include: 

• Purchased Equipment Costs, including pumps, tanks and mixers, reactors, chemical feed 

systems, clarifiers, filter presses, sand filters, and pollutant monitoring and analysis 

(including a mercury analyzer). 

• Direct Capital Costs, including purchased equipment (including fabricated equipment and 

process machinery), freight, installation, instrumentation, and controls (installed), piping 

(installed), electrical (installed), buildings (including services) and site preparation. 

• Indirect Capital Costs, including engineering and supervision, construction expenses, 

contractor’s fees, and contingency.  

The capital costs for the biological treatment system include: 

• Purchased Equipment Costs, including anoxic/anaerobic bioreactors, control skids, backwash 

skids, tanks, pumps, heat exchanger, pretreatment system (for denitrification at applicable 

plants), ultrafilter, chemical feed skids, and pollutant monitoring and analysis (including a 

mercury analyzer). 

• Direct Costs, including purchased equipment (including fabricated equipment and process 

machinery), freight, instrumentation, and controls (installed), piping (installed), electrical 

(installed), buildings (including services), and site preparation.  

• Indirect Costs, including engineering and supervision and contingency. 

The capital cost equations for the biological treatment system assume the nitrate/nitrite 

concentrations of the FGD wastewater are less 50 mg/L. The annual operating costs include operating 

labor, maintenance materials and labor, chemicals, energy, sludge transportation and disposal.  

 

In addition to updating the capital and operating costs for FGD wastewater treatment, we also 

added a new subsection to section 1.2.4.1 that discusses the types of pollutants, wastewater regulations 

and wastewater treatment methods for FGD wastewater. 

 

 

   



13 
 

Commenter: American Public Power Association, Edison Electric Institute and National Rural 

Electric Cooperative Association 

DCN: EPA-HQ-OAR-2015-0341-0087, EPA-HQ-OAR-2015-0341-0088, and EPA-HQ-OAR-2015-

0341-0090 

 

Comment: The commenters recommended the EPA include the FGD wastewater treatment step in Figure 

1.2 of the draft chapter.  

 

Response: Figure 1.2 has been revised to replace “waste disposal” with “wastewater treatment & 

disposal”.    

 

1.2.4 Interest Rate 

Commenter: Asphalt Roofing Manufacturers Association, Class of ’85, American Public Power 

Association, Edison Electric Institute and National Rural Electric Cooperative Association 

ID: EPA-HQ-OAR-2015-0341-0084, EPA-HQ-OAR-2015-0314-0089, EPA-HQ-OAR-2015-0341-

0087, EPA-HQ-OAR-2015-0341-0088, and EPA-HQ-OAR-2015-0341-0090  

 

Comment: The commenters disagreed with the interest rate used to calculate the capital recovery. The 

commenters said EPA should consider retaining the 7 percent annual interest rate to be consistent with 

other Chapters of the Cost Manual. They noted that 7 percent has historically been used by EPA in its 

control costs analyses. They said that although 4 percent may be consistent with present market 

conditions, it was inconsistent with the 7 percent as advised by Executive Order 18266 and with OMB 

guidance, which states that a 7% real discount rate should be used for base-case analyses of proposed 

investments and regulations. (see “Guidelines and Discount Rates for Benefit-Cost Analysis of Federal 

Programs,” OMB Circular A-94 at 9 (Oct. 1992), 

https://www.whitehouse.gov/sites/whitehouse.gov/files/omb/circulars/A94/a094.pdf.)   

The commenters agreed with OMB’s explanation that: 

 

“The 7 percent rate is an estimate of the average before-tax rate of return to private capital in the 

U.S. economy. It is a broad measure that reflects the returns to real estate and small business capital as a 

well as corporate capital. It approximates the opportunity cost of capital, and it is the appropriate discount 

rate whenever the main effect of a regulation is to displace or later the use of capital in the private 

sector.”3 

  

The commenters said that EPA had not explained why it had departed from the default 7% rate 

and that it was unclear why EPA used a lower interest rate. The commenter noted that the EPA has 

acknowledged that real discount rates are “riskless” and actual borrowing costs, which factor in entity- 

and project-specific risks, are typically higher. (See Sec. 1, Ch. 2 at 16-17. In fact, in its recently proposed 